
HUMP BRACKET
CM007207

GSM30023 4X
1/4-20 FLANGED NUT

4X GSM33001
1/4-20 X 3/4 HHCS

4X GSM31005
FLAT WASHER

OEM  BOLT

INSTALLATION:

FOR VEHICLE WITH OEM 40/20/40 BENCH SEAT.1.

REMOVE CENTER SEAT MOUNTING BRACKETS IF REQUIRED.2.

PLACE HUMP BRACKET OVER FORWARD SEAT MOUNTING HOLES AND 3.
UNDERNEATH THE SEAT.

INSTALL HUMP BRACKET USING OEM BOLTS4.

INSTALL CONSOLE OR TRACK TO HUMP BRACKET USING (4) 1/4-20 X 3/4 5.
HEX HEAD BOLTS, FLAT WASHERS AND 1/4-20 FLANGED NUTS.

NOTES:

RECOMMENDED MOUNTING BRACKET FOR C-AS-840-8 OR C-AS-840-11 
CONSOLES.

IF CONSOLE IS NOT DESIRED, EQUIPMENT CAN BE MOUNTED DIRECTLY TO 
FLOOR BRACKET.

IF CONSOLE IS NOT DESIRED AND MORE SURFACE AREA IS NEEDED, AN 
OPTIONAL C-TMW-12E PLATE CAN BE BOLTED TO THE FLOOR BRACKET.

NOTE: DOES NOT WORK WITH OEM CENTER CONSOLE.

ITEM 
NO. QTY. PART 

NUMBER DESCRIPTION

1 1 10-007207 BRKT, FRONT HUMP CONSOLE MOUNTING F-150

2 4 GSM30023 NUT 1/4-20 HEX FLANGE SERRATED ZP, BLK

3 4 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP

4 4 GSM31005 WASHER, 1/4 FLAT ZP, BLACK

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

SIZE

SCALE: 1:4 SHEET 1 OF 1

DO NOT SCALE DRAWING

WEIGHT (LB):   5.90

TITLE:

DWG.  NO.
C-B70-INST

REV

A 4-15

HAVIS, INC.

INSTALLATION, HUMP BRKT, 2015 F-
150


	Sheet1
	Drawing View1


